6t European Waste Water Management Conference & Exhibition

TREATING PROCESS REJECT WATER USING THE AMTREAT PROCESS

Bungay, S.! and Collins, S.2,
'Helix ECL, UK, 2 ACWA Services UK,
Email: stevebungay@helixecl.co.uk

Abstract

The Amtreat process is a high-rate activated sludge plant for treating high-strength ammonia
liguors with typical ammonia removal rates in excess of 97%. The original Amtreat process was
developed in 1992, with the first full-scale plant installed at Cliff Quay STW in 1998 for Anglian
Water. The plant was designed for complete ammonia removal. The second plant was installed
at Ashford STW in 2008 for Southern Water. This plant was configured for complete ammonia
removal and partial denitrification and alkalinity recovery.

ACWA are currently designing three new Amtreat plants for Anglian Water at three advanced
digestion sites. The flexibility of the process has allowed two sites to re-use existing assets;
including upgrading of the original plant at Cliff Quay. These third generation plants are
designed to maximise nitrification, and are designed with glycerol and sodium hydroxide dosing
to optimise denitrification and alkalinity recovery.

This paper discusses the development of the Amtreat process, and the design and operation of
the Amtreat Plants at Cliff Quay and Ashford.

Keywords

Ammonia Removal, Amtreat, Liquor Treatment, Nitrification, Denitrification, Alkalinity Recovery.

Introduction

Conventional Mesophilic Anaerobic Digestion (MAD) produces a digestate that typically contains
agqueous ammonia concentrations of 500 — 1,000 mg/|. If the digestate is dewatered to produce
a caked product, the aqueous ammonia will be present in the dewatering process reject water
or liquor. This reject liquor may represent 15 to 25% of the load.

As the number of municipal Advanced Anaerobic Digestion (AAD) and commercial Biowaste
Anaerobic Digestion (BAD) plants have increased, there has been an associated increase in the
ammonia concentrations contained in the process dewatering liquors. At AAD plants, the
anticipated concentration of ammonia is in the range 1,500 — 3,500 mg/|l, whereas at BAD plants
ammonia concentrations in excess of 5,000 mg/| have been encountered.

At municipal Sewage Treatment Works (STW), the traditional treatment strategy for these
liguors has been to pass them back to the existing treatment works. However, with the
increasing implementation of tighter and total nitrogen limits, and the increasing ammonia
concentrations, this practice may not be feasible because such plants often have insufficient
nitrifying capacity. Commercial BAD plants tend to be stand-alone plants, so there is not a STW

www.ewwmconference.com
Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/
mailto:stevebungay@helixecl.co.uk

6t European Waste Water Management Conference & Exhibition

to return the liquors to. Therefore, in both applications there has been a move to treat reject
liquors at a separate, dedicated plant.

The ACWA AMTREAT?® Process

The Amtreat process was initially developed in 1992 with funding from a consortium of 3 Water
Authorities looking for a solution to the problem of nitrifying high strength digested sludge
liquors. There were initial pilot-plants located at Manor Farm and Wargrave STWs. In 1995
further research by a 4" Water Authority ratified the process as being a very stable and robust
system for the reduction of ammonia in sludge liquors.

The Amtreat process is a high-rate activated sludge plant for treating high-strength ammonia
liquors. The compact, high-rate ammonia treatment system has a relatively small footprint
compared to conventional activated sludge treatment processes, and full nitrification of high-
strength ammonia effluent can be achieved, with typical ammonia removal rates in excess of
97%.

Cliff Quay

The first full-scale plant was installed in 1998 at Cliff Quay STW, Anglian Water. Until 1995, Cliff
Quay STW provided primary treatment to an average DWF of 32,500m3/d from a population
equivalent of 145,000. The daily raw sludge production including imported sludges was disposed
of to sea. Between 1995 and 1996 the plant was extended to satisfy the requirements of the
Urban Wastewater Treatment Directive, and to enable the cessation or marine sludge disposal.
A high-rate non-nitrifying activated sludge plant was constructed to treat 3DWF to a consent
standard of 175 mg/I BOD, 200 mg/I SS, and 50 mg/| ammoniacal nitrogen. A conventional MAD
plant was provided for sludge treatment, followed by dewatering centrifuges. A decision was
made to treat the sludge liquors in a dedicated side-stream Amtreat high-rate nitrification
process, in order to reduce the concentration of ammonia in the final effluent.

The Amtreat process is a completely-mixed high-rate nitrifying activated sludge plant which is
designed to create the optimum environment to ensure that autotrophic organisms dominate
the bacterial population. This is achieved by controlling the C:NH,4* ratio using sodium hydroxide
as a source of additional alkalinity and by controlling the temperature of the reactor. At Cliff
Quay the temperature was controlled at the lower end of the mesophilic range (25°C).

Cliff Quay was designed to treat digested sludge dewatering liquors with an ammonia
concentration of 1,400 mg/Il. The plant achieves complete nitrification of this liquor, producing
an effluent less than 5mg/I NHs-N. Cliff Quay following construction is shown in Figure 1 below.

www.ewwmconference.com
Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/

6t European Waste Water Management Conference & Exhibition

Figure 1: Cliff Quay ACWA Amtreat Plant

The average BOD and COD removal rates were 75% and 81% respectively, and the plant
consistently achieved an ammonia removal in excess of 99% from a feed concentration of 1,200
— 1,400 mg/|, at a loading rate of 0.46 NHs/m?3/d.

A simplified process flow diagram of the Cliff Quay Amtreat plant is shown in Figure 2 below,
and the operating and performance data is shown in Table 1.

e &

Aeration
Blowers

1
! ‘II

— 1@@

Heat

Settling
Tank

Exchanger

t High Rate
-Q BEE‘::?,:k Nitrification
Reactor
Centrate
e RAS SAS
Figure 2: Cliff Quay Amtreat Plant - Schematic

www.ewwmconference.com
Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/

6t European Waste Water Management Conference & Exhibition

The original plant at Cliff Quay is configured for complete nitrification, and comprises a centrate
sump, centrate buffer tank, heat exchanger, Amtreat reactor, final settlement tank; and includes
sodium hydroxide dosing as a source of alkalinity; and process heating to maintain the Amtreat
reactor at 25°C. The main sewage treatment works at Cliff Quay is a high-rate activated sludge
plant, and the Amtreat plant was designed to return a fully nitrified effluent back to the
activated sludge plant to reduce the amount of aeration required.

Table 1: Cliff Quay Operating & Performance Data

Amm. N loading (kg NHs/m3/d) 0.46
Ammonia loading rate (kg NHs/kg MLSS/d) 0.09
COD loading rate (kg COD/kg MLSS/d) 0.14
Amm. N removal (%) 99.4
Sludge age (d) 21
kg Amm. N removed/kg NaOH added 0.17

Ashford AMTREAT sludge Liquor Treatment Plant

The second Amtreat plant was installed in 2008 by Southern Water at their sludge treatment
centre at Ashford. The plant replaced an existing SBR liquor treatment plant, and treats liquors
arising from pre-digestion thickening, post-digestion dewatering, and condensate from a sludge
dryer.

At Ashford, the SLTP comprises a balance tank with mixing system, hot and cold liquor blending
system, and the Amtreat plant. The Amtreat plant is configured for nitrification, partial
denitrification and alkalinity recovery; with a pre-anoxic tank for denitrification; the Amtreat
reactor for nitrification; and final settlement tanks for solids removal. The plant includes an
internal nitrate recycle and RAS recycle to optimise denitrification and alkalinity recovery, which
in turn minimises the sodium hydroxide dosing.

The plant is designed to treat the sludge liquors arising from pre-digestion thickening, post-
digestion dewatering, and sludge drying. Liquors are produced from the following sources:

o Dewatering centrate

. Condensate

. Centrifuge wash-down

. Cake storage area drainage and other drainage sources
. Gravity belt thickener (GBT) liquors and washwater

www.ewwmconference.com
Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/

6t European Waste Water Management Conference & Exhibition

The dewatering centrate and condensate liquors are classified as ‘hot liquors’. The remaining
liqguors are classified as ‘cold liquors’. The liquors to be treated can vary significantly in volume,
strength, and temperature. The production of the liquors can be broadly categorised into the
operating scenarios detailed in Table 2 below.

Table 2: Ashford SLTP Design Scenarios
Scenario Description
1 Maximum dryer rate post maintenance plus liquors from the gravity belt
thickeners
1A Expected dryer performance after maintenance
2 Normal dryer operation
4 Dryer maintenance plus liquors from gravity belt thickeners including centrate
5 Dryer maintenance plus liquors from gravity belt thickeners, no centrate or
condensate

The base design of the Amtreat plant was for Scenario 2, which is the normal operating scenario.
However, in reality the plant has to treat all the site-wide liquors irrespective of the operating
scenario. Therefore, although Scenario 2 formed the basis of design, the final design
incorporated the other operating scenarios, with some pragmatic design limits to ensure a
robust, yet cost-effective design.

The SLTP is a twin stream system operating at 50% per stream. Each stream is capable of
hydraulically treating 100% of the flow for Scenarios 2, 4, and 5. However, for Scenarios 1 and
1A flow conditions, it is not possible to treat the maximum flow through a single stream whilst
still maintaining self-cleansing velocities through both streams under normal operating
conditions (Scenario 2). Ideally, when Scenario 1 or 1A is the operational scenario, both streams
must be in use.

A simplified process flow diagram of the liquor treatment plant is shown in Figure 3 below.

www.ewwmconference.com
Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/

6t European Waste Water Management Conference & Exhibition

o @

Aeration
Blowers

b1

Alkalinity
Dosing

Balance
Tank

Figure 3:

Blending
Tube

Anoxic Tank

Amtreat Reactor

Stilling
Tube

Settling
Tank

IMLR

Ashford Amtreat Plant - Schematic

The plant at Ashford is a twin-stream plant configured for complete nitrification, partial
denitrification and alkalinity recovery and comprises a hot liquor balance tank, a hot and cold
liguor blending tube, 2no. pre-anoxic tanks, 2 no. Amtreat® reactors, 2 no. stilling tubes, an
Internal Mixed Liquor Recycle (IMLR), 2 no. settlement tanks, and includes sodium hydroxide
dosing as a source of alkalinity.

Ashford Design Flow and Load

The SLTP design flow and loads are detailed in Tables 3 and 4 below.

Table 3: Ashford Design Flows
Scenario Hot Feed Cold Feed Total LTP feed Total LTP Feed m3/hr
m3/day m3/day m3/day (post balancing)
1 1,779 313 2,092 87.2
1A 1,207 236 1,443 60.1
2 890 313 1,203 50.2
3 650 313 963 40.2
4 --- 501 501 20.9

www.ewwmconference.com

Organised by Aqua Enviro Technology Transfer



http://www.ewwmconference.com/

6t European Waste Water Management Conference & Exhibition

Table 4: Ashford Design Loads
Unit Scenariol | Scenario Scenario Scenario Scenario
1A 2 4 5
Suspended Solids kg/day 3,624 2,098 2,105 2,081 936
BOD kg/day 1,118 753 769 731 770
Ammonia kg/day 1,895 1,064 1,022 927 180
Alkalinity kg/day 433 2,567 2,331 2,331 327
Phosphorous kg/day 13 10 8 8 6
pH pH 7.5 7.5 7.5 7.5 7.5

The hot and cold liquors are blended after the liquor balance tank to control the temperature of